» -RE79

.. 3-25003X76

RIDING MOWER—TOP HALF PARTS ILLUSTEEI'ION“

fow Congole

ongole




-~ RIDING MOWER—TOP HALF PARTS LIST

| )
KEY |PART KEY | PART !
NO. [NO. DESCRIPTION NO.|NO. DESCRIPTION
1 [26X214 Screw 141 11X74 Hex Bolt 5/16-24X1%
2 X117 Hex Bolt 1 43 |24612 Steering Post Tube Assembly
3 |23483 Muffler-Model 25003X & 25004X ]| 44 32X70 Spring Pin '
5 |-— Engine# : 45 [21241 Contral Plate-Model 25003X
6 ]23668 Seat - Low Console -~ 120496 Control Platg - Electric Start
—- 123569 Seat- High Consgole 46 121034 | Boaring-Nyl
7 |23573 Steering Wheel Cap 47 123480 Console Ags mbly-Low
8 [23572 Steering Wheel .- 124658 Console As$embly-High
9 |6X6R Hex Boit % 10X1% -|f 48 |26X1 /9 Screw i
10 126X 159 Screw 49 |20474 Apron Assembly-Low Console
11 [21172C Sleeve ~ 120473 Apron Asgeinbly-High Console
12 124955 Shroud Assembly 50 |15X83 Hex Nut 7/16-14
~ 13 |15X12 Hex Nut %-20 51 |20575E Pedal Assambly
14 |119X4 Shakeproaf Washer 52 23673 Frame Chanhel-Low Console
f 16 [21171 Collar - |23666 Frame Chanhgl-High Console
17 {23454 Shroud Brace 1l 53 |19xe6 Shakepraof Washer —
18 [1X45 Bolt 54 [1X91 Hex Bolt 5/16"-18X%*’
19 |24567 Seat Bracket 85 |21221 Threttle Conitral-Low Console
20 119X36 Shakeproof Washer - |Rag4aopa Throttle Curiral-High Consola
21 |17X87Z Washer {| 58 {1X82 Hex Bolt |
22 |1x88 Hex Boit %-13X7/8 57 |17X32z Washer |
23 |26X197 Screw _ 58 1248347 .Transmission |Yoke
24 {16X682 Flange Locknut 3/8-16 59 |18X30 Spring Lockwasher
25 |2X56 Carriage Bolt 3/8-16X% 60 [17X124 Washer i
‘26 |20082 Woodruff Key #6 - || 81 [30%x20 Cotter Pin |
27 117X472 *| Washer B2 |24987 Shift Lever .
28 |15x42 Hex Nut B/16 24 63 |26X207 Screw |
29 |24844 Shift Lever Knob 64 [249992 Gate-Transmigsion
30 J--— Transmission # # 656 |165X28 Extension Spring
31 20697 Woodruff Key #9 66 ]234862 Hine-Optiorl%I
32 ]15X66 Keps Nut 87 |15X88 Flange Looknfl.t
Y 35 |126X214 Scrow 68 [1X78 Hex Bolt |
'3 38 (23402 idler Leaf Spring 69 |20696 Eyebolt-Hitch
i 37 123403 Guide Black 70 [16X33 Hex Nut i -
a8 |26x174 Screw * 110851Z Washer~Tran$inission o]
39 {23427 Engine Base .. ' i
40 |26X214 Screw i
i
“*Not Shown 1

#NOTE: Your Engine Madel, Type & Code Number is stamped on the Blower Housing. All parts perJt ining to this engine
are available from the Briggs and Stratton Parts and Service Station in the yellow pagaes of the classified Telephone
Directory. 5

##NOTE: All parts pertaining to thia transmission are a_v'aila ble from Tecumsah Parts and Service! enters listed in the
yellow pages of the classified telephone directory under “‘Engines, Gasoline” or "'Gasoline Engings”’,
1

3

i

.

F.g879 !
i

:

1

/




RIDING MOWER—LOWER HALF PARTS ILLUSTRATION

D-41%9-8

9

F-88



) RIDING MOWER—LOWER HALF PARTS LIST = |
-’
WKEY PART : KEY|PART . ‘ |
NO.INO. DESGRIPTION NGO, NO, DESCR!PTIONI
1 (23427 Engine Base 36 |165X2 Drive Idler Spring
2 [1x45 Hex Bolt /16 18 5/8 a7 (231222 Drive idier Assembiy
3 |235537 Chain Clamp 38 |9X15Z Shouider Bolt
4 1234586 L.H. Running Board Support 391247132 Belt Guide Assembly
8 [15X84 Hange Locknut 3/8-18 40 | 26X50 Screw
6 [15X79 Flange Nut 5/16-18 41 | 235062 Stack Pulley A embly
7 |15X85 Flange Nut 3/8-16 42 110861Z Washer
8 [26X197 Screw 43 119X39 Shakeproof Wé her
9 |234885 R.H. Running Board Support 44 [1X20 Hex Boit 3/8-24X1
10 |1 165X682 Flange Nut 3/8-16 45 | 11X7 Retainer Ring i
™ 11123873 Frame Channel-Low Console 46 |234702 Belt Guide-Trans. Pulley
] -~ 123666 Frame Channel-High Console 47 123815 Transmission Plley
- 11224373 Valve Stem & Capt 48120613 Idlet Pulley
13 |11X3 Retainer Ring 49 | 37X5 Drive Balt : _J
14 | 18x88 Flange Nut 5/16-18 50 [165X11 Brake Spring .
15| 24985 Wheel & Tire-Low Console . 51218292 Parking Brake Lever
-~ 1564034 Wheel & Tire-High Console 52 123340 Parking Brake Gip
~ [243/9 Tire Onlyt-Low Console 53123120 Parking Brake Link
- | 54019 Tire Onlyt-High Console 54 {6X46 Shoulder Screw
- | 24994€ Whael Onlyt 66 | 20669 Clutch & Brake Rod
16| 1x85 Hex Bolt 3/8-16X% 56 (23118 Brake Rod |
17| 205702 Bearing Retainer 57 [30x20 Cotter Pin
18| 24944 Rear Axle Bearing B8 |17X32 Washer i
1921583 Square Key 59 12X53 Carriage Bolt 5/116-18X5/8
20| 55028 Sprocket-45 Tooth 60 |17X1007 Washer i
21| 55000 Differential & Axle Unit 61 ]20545 Front Axle Beat
22123544 Roller Chain 62 20709 Stop Clip !
2320730 Connecting Link 63 |20872 Clutch & Brake! Lever Clamp
24 119X4 Shakeproof Washer 64 |206845 Clutch & Brake/Lever
Ty {25(14X77 Acorn Nut 65 20639 Apron Support!
) 26| 20887 Spindle Bearing-Nylon 86 {24976 L.H, Spindle Asgembly
- 127121071 Steering Support 67 24700 Tie Bar Assembl
28 | 30X49 Cotter Pin 68 124975 R.H. Spindle A% embly )
29117Xe72 Washer 69 [ 24624 Front Wheel & Jlire-Low Console
30| 2X56 - | Carriage Bolt 3/8—1 6X3/4 - — {24626 Front Wheel & 1 ure-Hugh Consoie
3120631 L.H. Running Mat 70 | 24626 Front Wheet Bel ring*
32121894 L.H. Running Board 71121268 Grommet i -
33 | 20864 Lower Steering Post - 72 | 21621 Washer i
34121893 R.H. Running Board :
35120690 R.H. Rubber Mat :

Tincluded with Key No. 15. . -
*Included with Key No. 69,

|
|
I
|

J NOTE: When ordering replacamént parts spacify the brand name of the tire to insure tire tread ;lﬁatterns match.

: :
|
I

F-8678




Daga6

(-~

Lrs )




MOWER HOUSING —PARTS LIST

KEY |PART KEY |PART
NO. |NO. DESCRIPTION NO. [ NO. DESCRIPTION
1 {21886 Lifter Rod 35 [9X1BZ Shoulder Bolt
2 |9X14z Shoulder Bolt 36 {20719 Grip '
3 1M17X1272 Washer 37 (246712 Btade Drive Lever Assembly
4 117X46Z Washer 38 |21891 Clevis Pin
5 |20658 Lever & Pin Assembly 39 |24513 Rear Slotted Brack%t
6 [20718 Grip-Lifting Lever 40 |28X23 Push-on-Cap i
.4 7 [15X68 Flange Nut 3/8-16 41 (211972 Deflector Rod
: 8 [20636 index Bracket 42 14X67 Screw #10-24X%
49 j28X197 Screw 43 (21181 Rear Deflector Bra ket
10 120680 Lifter Spring 44 1166X4 Torsion Spring |
11 {30X20 Cotter Pin 45121186 Front Deflector Brapket
12 |2x53 Carriage Bolt 5/16-18X5/8 46 124676 Blade Housing Assembly
13 |2xe8 Carriage Bolt %-13X1% 47 121151 Chute Deflector |
14 |21876 Rear Brackeat 18 | 16X81 Locknut #10-24 |
15 | 24505 Lifter Rod Assembly 49 | 20581 Horn Guard :
16 [156X79 Flange Nut 5/16-18 50 | 2X39 Carriage Bolt %-20[X9/16
17 124500 Lifter Link 51 115X89 Flange Locknut 1/4*"0
18 [20062 Woodruff Key #6 652 123470Z Belt Guide |
19 120616 Jackshaft 53 |16X79 Locknut 6/16-18 |
20 |37X7 Blade Belt 54 [ 1X84 Hex Nut 5/16- 18>t|
121 [15X84 Flange Locknut 3/8-16 56 | 26X214 Screw
22 {21880 Pivot Arm & Rod Assembly- 86 | 24527 Limit Switch '
Model 2-25002 67124503 Switch Bracket
- {21982 Pivot Arm & Rod Assembly- 58 | 24522 Frant Slotted Brackht
23 1218902 Pin 52121892 Lifter Pin ,
. 24 [17X672 Washer 601108512 Washer i
3 25 |24538% Front Suspension Bracket 61 }243864 Juckshaft Huusingl Assembly
© - }26 [16X41 Hex Nut %-13 62120617 Blade Adapter |
127 {75336 Hair Pin 63 |20619Z Guide Bolt |
28 120613 Idier Pulley 64 1216732 Washer i
29 ]120615 Jackshaft Pulley 65 | 20083 Blade i
30 j20671 Idler Bracket & Brake Assemhly 66 | 206637 Blade Washer |
31 |1656X1 Blade Idler Spring . 67 |18X27 Lockwasher ;
32 |15X88 Flange Locknut 6/16-18 68 |16X72 Blade Mount Nut
33 |20666 Front Scissor Bracket 69 |1X45 Hex Boit 5/16-18XE/8
34 (206732 Blade Brake Rod 701246632 Spacer !
71 123674

#0079

i
Spacer ;
i
1
|
i

i
1
I
i
i
i
i
]
I




}-‘:ms‘l 9

D-4252.3

WIRING DIAGRAM

KEY |PART’
NO. |NO. DESCRIPTION
1 |24837 Wiring Harness
2 |23665PA Stop Switch & Key
* 120729 Key Only
3 124527 Limit Switch
4 (21361 Control Module
S 126X185 Screw
68 ]19X1 Shakeproof Washer
7 [15X49Z Hex Nut #8-32
8 (23479 | Limit Switch
9 |32618 Tiuw Strup
‘8

N

bl "
A\.'- -
=gt




- WIRING DIAGRAM
{ELECTRIC START)

W,

D4293 3
KEY|PART
~ NO. |NO. DESCRIPTION
? -1 |24X12 Battery Cable-Red
~ 2 124285 Solenoid
* |90665 Solenoid Cover T
3 |15X66 Keps Nut "
4 |1X38 Bolt %4 '-20X5/8"
5 118X4 Washer ;
6 |23752 Fuse— 15 amp. I
7 |24598 Battery Retainer !
8 |23551 Battery Box i
9 |26X50 - | Screw
10 235681 Battary !
* 123590 ‘Battery Acid i
11 1402012 Battery Hardware
12 |24196 Cable Boot .
13 |24X10° Battery Cable-Black i
14 (24827 Limit Switch i
15 (24949 Wiring Harness:
16 [21064PA Key & Switch
. 20 132618 Tie Strap
e 21 |23479 Transmigsion Limit Switch
Not lllustrated '
|
F-8679 . 9 A !




